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OFFICIAL REPORTS

OF THE

British Fire Prevention Commuttee

(FOUNDED 1897 INCORPORATED 1899.)
FIRE TESTS No. 167, a, b, ¢, d, e, JUNE 26th, 1912.

TEXTILE FABRICS

Flannelette * Ordinary,” Flannelette ** Fine Finish,”
Art Muslin, Curtain Net, Scenic Canvas, as also Tissue Paper and
Wadding untreated and treated with Snowdon's Flame-proofing Solution.

SUBMITTED FOR TEST BY

SNOWDON & CO. LTD., LONDON.

OBJECT OF TEST.
To ascertain the effect of a jet of flame on a set of samples
of the following fabrics:

Group I: Flannelette known as ‘“ ordinary.”
Group I1: Flannelette known as * fine finish.”
Group 111 Art Muslin.

Group [V : Curtain Net,

Group V: 5Scenic Canvas.

Each group to be sub-divided and dealt with as follows:

(1) One set of samples in each group to be tested as procured
from the vendor.

(z) One set of samples in each group to be tested, after having
been ten times washed, dried and ironed.

(3) One set of samples in each group to be tested after
having been ten times washed, dried and ironed, and
treated once with the flame-proofing solution after the
tenth washing,

To ascertain the effect of a jet of flame on the following
materials:
Group VI: Tissue Paper.

Group VII: Wadding,
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Both the unwashed and washed sample were entirely consumed
within 60 seconds.

Additional Tests.— Of the three samples in this group suspended
and pleated, all immediately took fire, the flame rapidly travelling
up the centre of the material and extending to right and left.
(See Fig. 17.) _

Of the unwashed sample 6g-83 per cent. was consumed in 60

seconds. . R
O)f the two washed samples both were entirely consumed within

6o seconds.

GROUP la. FLANNELETTE (ORDINARY) TREATED BY THE
SNOWDON PROCESS.

Standard Tests.—The twelve samples in this group tested
under standard conditions, all of which were washed, obtained
classification as ‘‘non-flaming.” Of the six samples washed at
Laundry A an average of only o-57 per cent. was charred, and of
the six washed at Laundry B, only an average of o-4 per cent.
was charred.

Additional Tests—Of the two samples in this group suspended
fram one cormer the one washed at Laundry A * burnt rapidly,”
and 99-23 of the material was consumed and gave off during
combustion dense smoke. The one washed at Laundry B was
affected by the flame only so far as it was in contact or the power
of the flame reached, and only 1-39 per cent. of the material was
charred.

Note.—The testor states that upon analysis of a remnant of the sample
{No. 1105), which burnt rapidly, it was found to contain a quantity of oil

which was not evenly distributed over the surface. The testor put in a cer-
tificate from an analyst to this effect.

Additional Test—The four samples in this group suspended
and pleated, all of which were washed, were affected by the flame
only so far as it was in contact or the power of the flame reached
and an average of 1-46 per cent. was charred of the samples
washed at Laundry A and 1-07 per cent. of those washed at
Laundry B.

GROUP II. FLANNELETTE (FINE FINISH ).

Standard Tests.—All the four samples in this group tested under
standard conditions immediately took fire, the flame rapidly
travelling up the centre of the sample and extending to right and
left. (Ses Fig. 6.)

Of the unwashed sample 6528 per cent. of the material was
consumed in 6o seconds,

Of the three washed samples an average of 89-10 per cent.
of the material was consumed in 6o seconds.
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GROUP Illa. ART MUSLIN TREATED BY THE SNOWDON
PROCESS.

Standard Tests—The six samples in this group, tested under
standard conditions, all of which were washed at Laundry B,
obtained classification as ' non-flaming ; an average only of
1-72 per cent. of the material was charred.

Additional Tesis—Of the two samples in this group suspended
from one corner each was affected by the flame only so far as it
was in contact or the power of the flame reached, and an average
of o-93 per cent. of the material was charred.

Additional Tests.—The four samples in this group suspended
and pleated, all of which were washed, were affected by the flame
only so far as it was in contact or the power of the flame reached,
and an average of 1-39 per cent. was charred of the samples
washed at Laundry A and 1-85 per cent. of those washed at
Laundry B.

GROUP IV. CURTAIN NET.

Standard Tests.—All the four samples in this group, tested under
standard conditions, immediately took fire, the flame travelling
rapidly up the centre of the sample and extending to right and
left. (See Fig. 13.)

Of the unwashed sample all was consumed in 60 seconds.

Of the three washed samples the whole of the material in each
sample was consumed within 60 seconds.

Additional Tests.—The one sample in this group suspended
from one corner immediately took fire, the flame rapidly travel-
ling up the centre of the material, and the whole was consumed
imn g seconds.

Additional Tests.—Of the three samples in this group suspended
and pleated all immediately took fire, the flame rapidly travelling
up the centre of the material and extending to right and left.

Of the unwashed sample the whole was consumed in 19 seconds.

~ Of the two washed samples the whole of each was consumed
in under 20 seconds.

GROUP [Va. CURTAIN NET TREATED BY THE SNOWDON
PROCESS.

Standard Tests —The twelve samples in this group, tested under
standard conditions, all of which were washed, obtained classi-
fication a5 * non-flaming "'; of the six samples washed at Laundry
A an average of only 0- 50 per cent. was charred and of the six
washed at Laundry B an average of only 1-03 was charred.

Additional Tests.—Of the two samples in this group suspended
from one corner each was affected by the flame only so far as it
was m contact or the power of the flame reached, and onlv an
average of 0-65 per cent. of the material was charred. i
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GROUP VI. TISSUE PAPER.

Standard Tesfs (f the three samples 1n this group, t
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GROUP Via. TISSUE PAPER TREATED BY THE SNOWDON
PROCESS.
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Ten samples were washed, dried, and ironed and then treated with
Snowdon's Fireproofing Solution, and dried in a hot chamber
by Laundry A. 1

Four samples were washed and dried and ironed and naturally
dried by Laundry B.

Note—Six pieces of the treated art muslin from this lot were used
for other purposes described below.

From each of the second lots (except the art muslin), ten pieces
(samples), measuring 3ft. by 3ft. 3in. (0-914m. by 0-991m.), were cut for
the purpose of the tests here reported upon, and of the art muslin cer-
tain pieces were also so cut and other pieces to make up the necessary
number formed out of picces from the first lot, cut about 15in. wide
and sewn together. , )

These ten samples of each of the five materials were dealt with as
follows: : :

One sample was retained as delivered. :

Three samples were washed, dried, and ironed ten times by Laun-
dry A. :

Six samples were washed, dried, and ironed, and treated with
Snowdon’s Fireproofing Solution before the last ironing by
Laundry B.

Laundry A states the washing was done as follows:

The curtains and coarse linen we washed by machine, having about 20
minutes’ washing with oil soap, then rinsed in hot and cold water, dried and
ironed. ;

The other articles were all washed by hand, dried and ironed.

All of these processes were repeated ten times, and the material then fire-
proofed with Mprssrs. Snowdon's patent fireproofing material,

Laundry B states the washing was done as follows:

Cold water break down i s o s .. sominfites,
White goods washed and boiled in Field's pure oil soap and )
Brunner Mond's alkali .. = Gal .. 20 minutes.
Coloured goods as above, but washed only (not boiled) .+ 1o minutes,
The warm rinse e e s - 2 .. 10 minutes.
Two cold rinses .. . = = i .. I0minutes,

Centrifuged or H}*dm(:dr . Pt
Dried in moderate heat, go® Fahr,
Iromed.

The above process was carried out ten times. Afterwards the material
was treated with Messrs, Snowdon & Co.'s process.

The whole of the samples from both lots were delivered at the
Testing Station on June 24th and 25th, 1912, and were further ironed
once on June z5th, sorted and arranged for testing.

No sample felt damp to the touch on June 26th, the testing day,

but one sample of treated flannelette (ordinary), No. 1105, smelt of
rancid oil.

1o minutes

SUPPLEMENTARY TESTS WITH PAPER AND WADDING.

For additional tests Paper and Wadding were selected by the
British Fire Prevention Committee.

Nine sheets of paper were numbered I-IX, of which Nos.
I-111 were sent to the Committee as purchased, and Nos, IV-
IX were treated with Snowdon’s Fireproofing Solution.

Nine samples of Wadding were numbered XI-XIX, of which
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Nos, XI XIIT were sent to the Committee z DUTFChase:
Nos, XIV-XIX were treated with Snowdon'

2 I IT IO ENs
Solution, !

Lhe Paper and Wadding samples were delivered tog
other materials for tests at the Committes's Festing Stat

l'he paper and wadding were suspended as
ind tested in Hut No. b

Tulsn -|||

T
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Fig, 10. VIEW OF THE IXTERIOR OF TESTING HUT 14,

TESTING
The materials were tested by three methods By beine
extended arnd suspended from three hooks fixed in a beam
Hung wvertically from one corner to a hook in a beam
Pleated, so as to reduce the width, and suspended. See F
1 A1

The means of producing Hame was by a spint lamp, with a

about 44 1ns. ((-114m.), or by a wax taper. See Igs 2
I'he tests with the spirid |.||!:|-'J.-|- conducted as follows
At a4 miven signal the f;:.":|1 wias placed 1 direct contact

] i 1 | o
bottom cdge of the matenal in the centre, and remaimned ther
the tests or until the material was well alight
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GENERAL ARRANGEMENTS.
The tests were carried out according to the procedure laid down
by the Executive for investigations of this description, and were
conducted by a Sub-Committee comprising:
Ellis Marsland (District Surveyor), Directing Member.

Flannelette {treated).

Fianneletie (untreated).

.|‘r'-.l'_.';". [T - TEST No. 13: .l'l'-.l:l"'. Ly, TEST MNo. 16.

View ; : 0 i i 1
i it 18 seconds during: test, View after 6o seconds test.

BHertramm Chatterton, AM. Inst.C.E. (S -

| : Lvlins L. lourvevor, Yorks [ S1T-
ance Lo.), .|’n-|.h_-_r.",' Lirrecting Member, . 5 Gt o
[I. W. Brooker (Hon., Chief Officer, Wi vbridee Fire Bricade)
Horace Folker, F.A.L. (Hon. Treasurer). 4

{ I. Cuss [(Locomotivi |"']r| =AY, Ratlwavy)
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5. G. Gamble, AM.Inst.C.E. (Divisional Officer, London Firs
Brigade).
The Council was represented for the testing operations of
June 26th, 1912, by:

Flannelette (untreated). Flannelette (treated).

- TE ] 32 Fige. 20 T¥ 0. 20
Fir. 19. TEST No. 23. _ Fig. 20, 1 T‘I ™ .
View at 22 seconds during Lest. View at 30 seconds during test,

The Rt. Hon. the Earl of Londeshorough, K.C.V.0.

wW. T. Hatch, M.Inst.C.E. (Chief Engineer Metropo

Board). :
rations ol

The Executive was represented for the testing oper

June 26th, 1912, by S 3
E Edwin . Sachs, F.R.5.1 d. (Chairman)
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